

Our Ref: SW/PN/RM

31 January 2020

**Report 356877**

**Page 1 of 2**

Supplied by VYVA FABRICS  
TT. Vasumweg 140  
1033 SH, Amsterdam  
The Netherlands

---

DATE RECEIVED	:	07 JANUARY 2020
QUALITY REFERENCE	:	REVVVA PACIFIC
REPUTED FIBRE CONTENT	:	PL
FABRIC DESCRIPTION	:	WOVEN
COLOUR/DESIGN	:	BLACK CHECK

---

REQUEST: BS 5852:2006 "Methods of Test for the Assessment of the ignitability of upholstered seating by smouldering and flaming ignition sources.

---

COMMENTS: The sample met the flammability performance requirements of BS 5852:2006.

---



**S. WISEMAN**  
**LABORATORY DIRECTOR**



**P. NEESAM**  
**HEAD OF FLAMMABILITY**

This report shall not be reproduced except in full without written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Where specified in a test method preconditioning in accordance with ISO 139 is not carried out as samples are exposed to the conditioning atmosphere specified within ISO 139 for a minimum of 16 hours prior to test.



